


City of Benicia
Wastewater System Master Plan
Final Report – July 2011



A i 

 
 

CITY OF BENICIA  
WASTEWATER SYSTEM MASTER PLAN 
 
Table of Contents    

  Page 
 
Executive Summary  ............................................................................................................. ES-1 

 Purpose of the Master Plan .................................................................................. ES-1 
 Existing Wastewater System ................................................................................ ES-1 
 Flow Projections ..................................................................................................... ES-1 
 Regulation Review ................................................................................................ ES-2 
[...]
that would reduce solids disposal volume and/or produce Class A biosolids. 
Reducing the output of biosolids decreases hauling and landfill costs and operational 
GHG emissions. Producing Class A biosolids can provide additional long-term 
flexibility for disposal.  

Relatively speaking, the City has a modest biosolids production.  For the near-term 
timeframe, the current disposal method of landfilling appears to remain the most 
feasible disposal option.  There are relatively minor and low cost modifications of the 
current solids treatment processes, which could help meet the City’s CAP goals for 
reduction of GHG emissions. For the long-term, there are more capital intensive 
options that would provide greater reductions and increased disposal flexibility. In 
the meantime, the City should continue to monitor the evolving regulatory 
environment, and conduct more detailed investigations of potential long-term 
improvements. 

Landfilling appears to be the most feasible and cost effective solids disposal method 
for the City to continue for the near-term planning horizon. Landfilling can include 
beneficial use of the solids as alternative daily cover (ADC) or other uses at the 
landfill, as needed by landfill operations. There are currently three relatively close 
local landfills able to accept the City’s Class B biosolids: Hay Road Landfill, Keller 
Canyon Landfill, and Potrero Hills Landfill.   

 Hay Road Landfill (currently used by the City) located 37 miles from WWTP in 
Solano County, beneficially reuses biosolids as ADC and other uses (e.g., City 
sludge is used for its liner operations layer); and has an anticipated closure date of 
2077 (67 years remaining life).  

 Keller Canyon Landfill, located 15 miles from the WWTP in Contra Costa County, 
is currently seeking regulatory approval to allow use of biosolids as ADC; and has 
an anticipated closure date of 2050 (40 years remaining life).  



Section 8  City of Benicia 
Sludge Disposal and Treatment Options  Wastewater System Master Plan 

 

8-2   A 

 

 Potrero Hills Landfill, located 26 miles from the WWTP in Solano County, will 
reach its current permitted capacity in less than 5 years. A proposed expansion had 
been stalled for 5 years due to legal challenges during the environmental review. 
However, the court ruled in late 2009 to certify the environmental document; and 
the expansion permit process is well underway. The landfill owner anticipates that 
all remaining permits will be obtained in 2011 to allow the expansion to proceed. 
When the expansion receives final approval to proceed, this will give the City a 
third local disposal option.  After its expansion, the landfill will have a life 
expectancy of 35 years. 

As discussed in more detail in Section 8.3, there is a 2007 Solano County Chapter 25 
ordinance on land application, which is defined as the placement of biosolids on 
agricultural land or reclamation sites intended to support vegetative growth. The 
ordinance includes a prohibition that after October 15, 2012, Class B biosolids may 
only be land applied provided the generator is individually or as part of a consortium 
having a portion of their biosolids produced as Class A Exceptional Quality biosolids, 
converting biosolids to energy, or otherwise diverting Class B biosolids away from 
land spreading or landfilling (as waste or as ADC).  Since Benicia does not land apply 
its biosolids, it appears this clause is not directly applicable to the City. The landfills 
discussed above can accept Class B biosolids for beneficial reuse as ADC (or 
operations layer liner) and/or disposal according to their permit conditions. 

Due to the City’s relatively modest solids production and the proximity of local 
landfills, the cost of hauling and the related GHG emissions due to hauling are also 
relatively low. As noted below, a simple and low cost modification of the current 
sludge treatment process to include co-thickening could help the City reduce GHG 
emissions as called for in the City’s CAP. 

In the future, the City could also consider participation in the future regional solids to 
energy disposal facility, which would accept Class B biosolids as fuel for energy 
production. The feasibility of participation in the regional facility would depend on 
whether its selected location is relatively close compared with available landfills, the 
specific requirements for future participation, potential future restrictions on 
landfilling; and City policy decisions regarding participation as a sustainability 
measure.  

At this time, the other disposal alternatives evaluated (composting, incineration and 
land application) do not appear as feasible for the City due to increasing regulatory 
requirements/ restrictions, and market considerations. There is increasing public 
concern due to perceived public health issues over land application options; although 
options are greater for Class A biosolids. Incineration is highly impacted by air 
quality concerns and restrictions. Composting would require a local composting 
facility and a reliable market for compost produced. These other disposal alternatives 
could be re-evaluated in the future if conditions change. 



City of Benicia  Section 8 
Wastewater System Master Plan  Sludge Disposal and Treatment Options 

A   8-3 

 

Options for solids treatment upgrades were evaluated that could reduce biosolids 
production and/or produce Class A biosolids.  Three treatment alternatives were 
identified as feasible for further consideration that would require a relatively minor 
capital investment. These alternatives offer some volume reduction, although do not 
produce Class A solids. The alternatives include:  co-thickening; series digestion; and 
retrofit (conversion) of the existing belt filter press from 8 rollers to 12 rollers.  

Of these three options, co-thickening would provide the most benefits for GHG 
emission reductions at low cost. This option involves co-thickening of primary sludge 
and scum with waste activated sludge. It is low cost as it involves adding a valve to 
the existing treatment process and utilizing existing facilities. Implementing this 
option would provide a small increase in solids concentration thereby lowering the 
sludge volume and resulting truck trips. With an average increase in solids 
concentration of 1.5%, the reduction in GHG emissions is estimated at 8.8%, which 
would substantially meet the CAP reduction goal of 9%. Series digestion, another low 
cost option, could be implemented simultaneously with co-thickening. This option 
involves heating Digester 2, in addition to Digester 3, to increase operational 
temperatures and operating additional existing recirculation pumps. Retrofit of the 
existing belt filter press from 8 rollers to 12 rollers would be more costly and require 
detailed investigation of the existing equipment to determine the feasibility of adding 
more rollers. 

A fourth treatment option to add an on-site drying unit is considered a potential long-
term upgrade. It would require a large capital investment, and add another process 
that would increase operation and maintenance efforts. However, it would provide 
the greatest flexibility for future solids disposal, as it would significantly reduce the 
solids volume requiring disposal and also produce Class A biosolids. The drying 
option would probably produce Exceptional Quality Class A biosolids; however, this 
would require further investigation to confirm the heavy metals content. One 
drawback to the drying option is that it would produce a pelletized product, which 
may not be acceptable to local landfills for beneficial reuse. 

Detailed investigation would be required subsequent to the master plan to determine 
the specific requirements for implementing this option and whether the sludge drying 
equipment could be housed in the existing solids dewatering building, or if an 
additional building/shelter would be required on-site. As the City has other viable 
options for the near-term, this option could be considered for potential long-term 
implementation, depending on future needs.  

8.2  Current Solids Treatment and Disposal Methods 
Below is an overview of WWTP status and loads, current solids treatment processes, 
current performance of the existing solids handling facilities, and current solids 
disposal methods and related emissions. 



Section 8  City of Benicia 
Sludge Disposal and Treatment Options  Wastewater System Master Plan 

 

8-4   A 

 

8.2.1  Overview of WWTP Status and Loads 
The Benicia WWTP is located on the south end of the City at the intersection of East 
Fifth Street and East G Street in a residential area.  In 1998, the City undertook a large 
upgrade to increase the reliable capacity of the liquid and solid stream processes.  The 
major plant upgrades included the addition of aeration basins, a secondary clarifier, a 
third digester, a dissolved air floatation thickener (DAFT), stormwater handling 
facilities, and a flood protection wall.  In 2003, further upgrades to address I/I events 
were made to the headworks, a wet weather screening structure/bypass system as 
added, and the effluent pump station was improved.  

The 1998 expansion was designed to accommodate a sewered population of 31,750.  
The buildout population in the collection system service area is estimated at 30,100 by 
year 2035. Below is a population estimate summary: 

Population Estimates  
from City’s 2010 Urban Water Management Plan 

Year 2010 Year 2015 Year 2020 Year 2025 Year 2030 Year 2035 
28,086 28,504 28,929 29,360 29,800 30,100 
 

 
The City’s current NPDES permit for the WWTP specifies that the average dry 
weather flow shall not exceed 4.5 mgd. According to the NPDES permit, the average 
dry weather values are defined as the average over the three consecutive lowest 
months. Currently, average dry weather effluent discharge flow at the plant averages 
about 2 mgd; while the average dry weather influent flows, including plant process 
recycle flow, averages about 3 mgd. 
 
Table 8-1 shows the design criteria for the 1998 WWTP Improvement Project 
(obtained from Drawing G-4 of the 1998 improvement plans) for flow, biological 
oxygen demand (BOD), and total suspended solids (TSS). The 1998 design values 
shown in Table 8-1 are influent flows, including plant recycle flow. The 1998 design 
was based on the average day maximum month flow and loadings.  The 1998 average 
day maximum month values were derived using ratios of average day maximum 
month to average dry weather values. The 1998 average dry weather values and 
average day maximum month ratios were based on historic data (1983 through 1993).  
 
Table 8-1 also shows current and projected plant flows and BOD and TSS loads, for 
comparison with the 1998 criteria.  Current information is derived from recent historic 
data for years 2007 through 2009, obtained from the City’s monthly spreadsheets of 
daily WWTP process data (under the Influent heading which include plant recycle 
flows). Current average dry weather values are the average of the three consecutive 
lowest months over the 3-year period. The ratios of average day maximum to average 
dry weather are estimated from the average of the highest months over the 3-year 
period. Projected flows and loads are estimated using the per capita values shown in 



City of Benicia  Section 8 
Wastewater System Master Plan  Sludge Disposal and Treatment Options 

A   8-5 

 

Table 8-1, which are derived from the current data. Future per capita values are 
assumed to be the same as current. 
 
As indicated in Table 8-1, the 1998 design population is higher than the projected 
buildout population. However, the current and projected flows and loadings for BOD 
and TSS in the influent flow (including plant process recycle flow) are somewhat 
higher than the 1998 criteria.  The conceptual-level information in Table 8-1 on current 
and projected flows and loads are based on a limited amount of recent data, and 
straight interpolations. More detailed evaluation of flows and loads would be needed 
prior to undertaking changes to existing solids handling processes.   
 

Table 8-1 
Benicia WWTP Flows and Loads  

(for Influent Flows including Plant Recycle Flow) 
Parameter 1998 Design – 

After Project (1) 
Current (2) Buildout (3) 

Population  31,750 28,100 30,100 
Flow  

Average Day Maximum Month Flow, mgd 4.37 4.44 4.76 
Per capita , gallons per capita per day (gpcd) (4) 138 158 158 

Average Dry Weather Flow (3 consecutive lowest months), mgd 3.03 3.09 3.31 
Per capita, gpcd (4) 95 110 110 

Ratio of Average Day Maximum Month to Average Dry Flow 1.44 1.44 1.44 
BOD 

Average Day Maximum Month BOD, lb/day 8,282 8,930 9,572 
Per capita, lbs BOD/capita per day (ppcd) (4) 0.26 0.32 0.32 

Average Dry Weather BOD Load (3 consecutive lowest months), lb/day 5,792 6,284 6,741 
Per capita, ppcd (4) 0.18 0.22 0.22 

Ratio of Average Day Maximum Month to Average Dry Load 1.43 1.42 1.42 
TSS 

Average Day Maximum Month TSS, lb/day 9,085 11,096 11,890 
Per capita, lbs TSS/capita per day (ppcd) (4) 0.29 0.40 0.40 

Average Dry Weather TSS Load (3 consecutive lowest months), lb/day 5,861 7,164 7,671 
Per capita, ppcd (4) 0.19 0.26 0.26 

Ratio of Average Day Maximum Month to Average Dry Load 1.55 1.55 1.55 
Final Disposal 

Dry metric tons/year N/A 337 (5) 365(6) 
Solids Content, percent N/A 16 to 17% Discussed in 

this report Loads (Trucks) per year N/A 328 
(1)

 1998 Design Criteria obtained from Drawing G-4 of 1998 WWTP Improvement Project.  The 1998 design values are for influent flows, 
including plant recycle flows. The 1995 WWTP Implementation Plan indicated that the average day maximum month (ADMM) values were 
estimated using the average dry weather flow (ADW), which is defined as the average over the three consecutive lowest months.  Ratios of 
ADMM to ADW flows and loads derived from historic data were used to estimate ADMM values from the historic ADW values. The 1998 
ratios of ADMM Flow to ADW Flow = 1.44; ADMM Load for BOD to ADW Load = 1.43; ADMM Load for TSS to ADW Load = 1.55. 

(2)
 Current flow, BOD, and TSS values are the average of monthly data for years 2007, 2008 and 2009. The averages were derived from 
historic data obtained from monthly spreadsheets (Excel) of daily WWTP data provided by the City.  The flow, BOD and TSS values used 
were taken from the “Process Data” worksheet under the “Influent” heading, which include plant recycle flow. Current average dry weather 
values are the average of the three consecutive lowest months over the 3-year period. The ratios of average day maximum to average dry 
weather are estimated from the average of the highest months over the 3-year period. The average dry weather effluent (discharge) flows 
from the plant average about 2 mgd (effluent flow is typically lower than influent flow by 0.6 to 1 mgd, and was 1.2 mgd lower in 2010). 

(3)
 Buildout population is from the 2010 Urban Water Management Plan update.  Buildout flows and loadings estimated based on the current 
per capita values shown in the table.  

(4)
 Calculated per capita values using population and flow or loading data shown in table. 

(5)
 Average from 2007 and 2008 Biosolids annual reports. 

(6)
 Solids calculated using projected buildout population growth ratio of 7. 2%, assuming similar plant operation as current. 



Section 8  City of Benicia 
Sludge Disposal and Treatment Options  Wastewater System Master Plan 

 

8-6   A 

 

8.2.2  Current Solids Treatment Process   
Figure 8-1 illustrates the current solids treatment process at the City’s WWTP. 
Primary sludge and thickened waste activated sludge are anaerobically digested.  
Scum from the primary clarifiers is also directed to anaerobic digestion.   An existing 
gravity thickener for primary sludge thickening is available, but not used. Primary 
sludge and scum are fed directly to Digester No. 3, which acts as the primary digester.  
Waste activated sludge from the aeration basins is sent to a DAFT, and then pumped 
to Digester No. 3.  

The RBCs are  only used if wet weather flows exceed 8 mgd through the activated 
sludge process, when the operations staff sends any excess primary effluent to either 
the RBCs (up to 10 mgd) and/or to multipurpose basins for equalization, depending 
upon storm conditions. Small amounts of primary effluent are fed to the RBC system 
to seed the contactors from November through February, as a precaution to prepare 
for wet weather flows during extreme events, with the water returned to the 
headworks every day for treatment and very little solids generation. 

Digester No. 3 is mixed and heated to 95°F to maintain a mesophilic bacterial 
population. Feed streams enter Digester No. 3, displace liquid volume inside the 
digester and cause an overflow to Digester No. 2. Digester No. 2 is mixed but not 
heated. A third digester, identical to Digester No. 2, is filled with water and 
maintained as a standby.  

Sludge from Digester No. 2 is drawn down daily to a level of 18 feet over a 2- to 3-
hour period. This sludge is transferred to the belt filter press for dewatering. Belt 
press dewatered cake is routinely between 16% to 17% dry solids.  The dewatered 
biosolids are hauled off site to the Hay Road landfill in Solano County, 37 miles away.  

According to the NPDES permit for the WWTP, sludge that is disposed of in a 
municipal solid waste landfill must meet the requirements of 40 CFR Part 258, which 
is the City’s current disposal method. The City’s annual self-monitoring report must 
include the amount of sludge disposed of and the landfill(s) to which it was sent. The 
City’s existing sludge treatment processes produce Class B biosolids according to 40 
CFR Part 503 requirements which regulate land application, disposal at a dedicated 
sludge-only disposal site, or incineration. 

8.2.3  Current Performance of Existing Solids Handling Facilities 
City staff indicates that the currently used sludge handling facilities operate well.  
Most equipment and processes are relatively new or have been recently rebuilt or 
refurbished.  Facilities currently have excess capacity from previous plant upgrades.  
This puts Benicia in an excellent operational position and allows the City to 
proactively evaluate advanced solids treatment and disposal options.    



M

Belt Filter
Presses

6”
 W

A
S

Notes:                                                                              
Source: Carollo Engineers, The City of Benicia -
WWTP Improvement Project - Sheet G-9, January 1998

DAFT = Dissolved Air Flotation Thickener

PSL = Primary Sludge Line

RBC = Rotating Biological Contactor

TPS = Thickened Primary Sludge

TWAS = Thickened Waste Activated Sludge

WAS = Waste Activated Sludge


Figure 8-1

Existing Solids Treatment Process
W:\REPORTS\Benicia\WW MP Task 7 TM_Jan10\Graphics\Fig8-1_Existing Solids Treatment Process.ai     06/03/10     JJT



City of Benicia  Section 8 
Wastewater System Master Plan  Sludge Disposal and Treatment Options 

A   8-7 

 

Tables 8-2 and 8-3 summarize sludge characteristics and performance of Benicia’s 
solids processing systems and units, as determined using data from the City’s 
monthly reports as well as conversations with City staff.  

 
Table 8-2 

Existing Sludge Stream Characteristics 
Solid Stream  Existing Notes 

Primary Sludge 
Average flow, gpd 9,600 Based on 4 pumps of 50 gpm each operating 2 

minutes per hour 
Total solids, mg/L 19,200 Based on average of monthly reports for 2007-2009 

Primary Scum 
Flow, gpd 1,500 Based on 1 pump of 50 gpm operating 30 minutes per 

day 
Total solids, mg/L 3,000 No data available; estimate 

Waste Activated Sludge  
Flow, gpd 49,000 Based on 1 pump averaging 34 gpm operating 24 

hours per day 
Total solids, mg/L 4,886 Based on average of monthly reports for 2007 - 2009 

 

Table 8-3 
Solids Handling Processes Characteristics and Performances 

Unit Process Information Notes 
Gravity Thickener   

No. of Units 1 Unused; thickening is accomplished using DAFT 
thickening. 

Dissolved Air Flotation Thickening   
No. of Units 1 Current capacity: based on Design Criteria 

solids loading rate, greater % available based on 
hydraulic loading capacity.  

Solids capture 95% 
Current capacity, percent of available 42% 

Percent solids 3.3 to 4.6% 2008-2009 average = 3.9% 
Anaerobic Digestion   
    Digester No. 3   

No of Units 1  
Volume, MG 0.36  

Type Steel, fixed cover  
Operating Temperature, F 95 Heated via biogas-fired boilers. 

Boiler capacity, MMBTU 1,150  
Mixing  Pumped  

    Digester No. 2   
No of Units 1  

Volume, MG 0.22  
Type Steel, fixed cover  

Operating Temperature, F <85 Temperature allowed to drop (e.g. not heated). 
Boiler capacity, MMBTU 1,150  

Mixing  Pumped  
    Digester No. 1   

No of Units 1 Maintained as standby with water. 
Volume, MG 0.22  

Type Steel, fixed cover  
Operating Temperature, F ambient  

Boiler capacity, MMBTU 1,500  
Mixing  Pumped  

   Digested solids   
Percent solids

  Biogas use
1.5% 

Boilers and Flare 
Based on 2007-2009 average of monthly 
reports. 



Section 8  City of Benicia 
Sludge Disposal and Treatment Options  Wastewater System Master Plan 

 

8-8   A 

 

Table 8-3 
Solids Handling Processes Characteristics and Performances 

Unit Process Information Notes 
Belt Filter Press Dewatering   

No. of Units 2 Primary unit is 1.5 m press, standby unit is a 1.0 
m press. 

Solids capture 95%  
Current capacity Operated only 2 to 3 

hours/day 
 

Percent solids 15 to 18% 2008-2009 average about 17%. 

 
8.2.4  Current Solids Disposal and Related Emissions 
Recent solids hauling reports indicate a hauling frequency of about 0.9 trucks per day 
to the landfill.  Table 8-4 summarizes the estimated current emissions from biosolids 
hauling to Hay Road Landfill. The current annual carbon dioxide emissions from 
hauling biosolids to the landfill amounts to about 40 tons per year, using a diesel fuel 
efficiency of 6.6 miles per gallons and CO2 emissions of 21.96 lbs per gallon for heavy 
duty trucks.  In the context of overall City operations, emissions from biosolids 
transport make a relatively small contribution.   

Table 8-4 
Current Emissions from Biosolids Hauling (1)  
Item Units Value 

Average Net Load  lbs sludge/load 13,394 

Hauling frequency loads/day 0.90 

Dry solids content  percent 16.7% 

CO2 emissions factor lbs CO2/gal diesel 21.96 (2) 

Heavy Truck Rating miles/gal 6.6 (3) 

CO2/miles lbs CO2/mile 3.33 

Benicia WWTP to Hay Road Landfill 
(roundtrip) 

miles 74 

CO2 emissions per Load lbs CO2/load 246 

Current emissions per year – hauling only lbs CO2/year 80,810(4) 

Current emissions per year – hauling only tons CO2/year 40 

Current hauling cost (at $45/ton) $/year ~$100,000(5) 
(1) Information in this table is based on 2008 and 2009 sludge hauling data obtained from the City. 
(2) California CARB reporting rule, Appendix A, Table 7, for low sulfur diesel 

(http://www.arb.ca.gov/regact/2007/ghg2007/frofinoal.pdf) 
(3) International Council on Clean Transportation, www.theICC.org, for Class 8 heavy-duty trucks. 
(4) Methane and nitrous oxide emissions, typically 0.0051 and 0.0048 g per miles, respectively, for heavy 

duty trucks, are neglected for this evaluation.  The global warming potential of methane and nitrous 
oxide are 21 and 310 Carbon Dioxide Equivalent (CO2e), respectively. 

(5) 13,394 lbs sludge per load = 6.7 tons per load; at an average 0.90 load per day, this yields 
(6.7*0.9*365*$45/ton=$99,000/year). 

8.3  Disposal Alternatives 
The City currently disposes of its Class B biosolids through landfilling at the Hay 
Road facility in Solano County.  This section discusses alternative disposal methods 
that the City could consider to provide future disposal flexibility, some of which may 



City of Benicia  Section 8 